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Dt bénh nhan rung nhi: cn 2016

N
Vi

Vinh

Dinh nghia Rung nhi

Term

Definition

Paroxysmal AF

AF that terminates spontaneously or with intervention within d of onseD

Episodes may recur with variable frequency.

Persistent AF Continuous AF that i@ned @
Longstanding Continuous Al of >12mo duration.
persistent AF

Permanent AF

Permanent AF is used when there has beea joint decisionby the patient and clinician
to cease further attempts to restore and/or maintain sinus rhythm.

Acceptance of AF represents a therapeutic attitude on the part of the patient and
clinician rather than an inherent pathophysiological attribute of the AF.

Acceptance of AF may change as symptoms, the efficacy of therapeutic interventions,
and patient and clinician preferences evolve.

Nonvalvular AF

AF in the absence of rheumatic mitral stenosis, a mechanical or bioprosthetic heart
valve, or mitral valverepais

AF indicates atrial fibrillation.

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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£

Nguy co twong doi dot quy va tir vong ¢ bénh
nhan rung nhi so véi ngwoi khong rung nhi

ER]

8
Stroke | Mortality
§ +———o] e
44—
2+
0+ |
Whitehall Whitehall
Regional Heart Study Framingham
Framingham (no Heart Disease)
Framingham (overall)
Manitoba

TL : Circulation 2006 : 114 ; e 257 — e 354
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Co ché sinh 1y bénh Rung nhi

Yéu t6 nhi : soi héa, sau mo tim

Dan truyén nhi that : c6 hay khong dudng
phu

Hau qua huyét dong va co tim cua rung nhi
Huyét khoi thuyén tac
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S

Hai co’ ché cua rung nhi

A Focal Activation B ,-~~, Multiple Wavelets _ .

ICV

e O ty dong (automatic focus)
* Vao la1 da song nho (Multiple Wavelet Reentry)

TL : Circulation 2006 : 114 ; e 257 —e 354
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4 T
Cac co ché cua rung nhi v
(" Extracardiac ) ("Atrial Structural
Factors: Abnormalities:
Hypertension Fibrosis .
Obesity Dilation ( O"?"a’T‘ma"°" ]
: xidative stress
Sleep apnea Ischemia K
Hyperthyroidism Infiltration
Alcohol/drugs \_ Hypertrophy )
\& 4
Atrial tachycardia o
( remodeling RAAS actlvatlon)
Abnormalities:
Genetic Variants: THeterogeneity Autonomic
Channelopathy 1Conduction Nervous system
Cardiomyopathy lAction potential duration/Refractoriness activation
TAutomaticity
\_ Abnormal intracellular Ca"" handling )
AF indicates atrial fibrillation; Ca™" ionized calcium; and RAAS, renin-angiotensin-aldosterone system. 6

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Di€eu tri rung nhi

3 muc ti€u :

Kiém sot tan so that

Phong ngtra huyét khoi thuyén tac
Chuyén nhip va duy tri

TL : Circulation 2006 : 114 ; e 257 —e 354
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” Pham
v Nguyen
Vinh

Khuyén cdo phong ngira rung nhi

* Loai IIa: UCMC hoac ARB giup phong ngua tién
phat bénh nhan mad1 rung nhi co suy tim PXTM giam
(MCC:B)

e [oai IIb:

— UCMC hoac ARB giup phong ngua tién phat bénh
nhan mo1 b1 rung nhi c6 THA (MCC: B)

— Statin g1ip phong ngura tién phat bénh nhan madi1 bi
rung nhi sau phau thudit BCBDMV (MCC: A)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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1 4 o AN 4 1 4 .R I 4 .v'gﬁwn
Cac nghiéen curu so sanh kiem soat
A | 4 ?
A A ry e o AN 4 °
tan so voi kiem soat nhip (1)
Follow-Lip Age (mean

Trial Reference Patients (n) AF Duration v y =50 Patients in SR*
AFEIRM (2002) 206 4060 R 3.5 70+0 35% Vs, 63% (at 5 V)
RACE (2002) 203 500 110399 d 23 88+0 10% vs. 39% (at 2.3 y)
FAF (2000) 204 259 7 to 360 d | 61410 10% vs. 56% (at 1 y)
STAF (2003) 243 200 63 Mo 16 B6+8 1% vs. 26% (at 2 y)
HOT CAFE (2004 344 208 710 730 17 6111 NR vs. 4%

TL : Circulation 2006 : 114 ; e 257 —e 354
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..
r o A r r [ ) R r v"“‘h
Cac nghiéen curu so sanh kiem soat
A A re gy oA y .
tan so voi kiem soat nhip (2)
Clinical Events (n)

Stroke/Embalism Death Khéng khéc biét ve ti
vong va dot quy gitra 2
nhom nghién ctru

Rate Rhythm Rate Rhythm
ARRT 032033 02027 SRRMAA0ST  TL: Circulation 2006 : 114 ; e 257 —e 354
11256 16/266 18/256 18/266
025 227 2125 22T
2100 2100 &100 4100
1407 3104 11107 3104

10



Dt bénh nhan rung nhi: cn 2016

Phoi hop thudc/kiém soat tan so that
bénh nhan rung nhi

» Digoxin + chen béta hoic doi khang calci
khong dihydropyridine (class l1a-B)

» Phoi hop Digoxin + chen béta hodc d6i khang
calci khong dihydropyridin chua di, c6 thé
thém amiodarone (class 11b-C)

TL : Circulation 2006 : 114 ; e 257 —e 354
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? N 14
Kiém soat tan so tim/ Rung nhi (1)
Recommendations COR LOE References
Control ventricular rate using ateta blocke? or@ondihydropyriding calcium I B (94-96)
channel antagonist for paroxysmal, persistent, or permanen
[V beta blockers or nondihydropyridine calcium channel blocker
recommended to slow ventricular heart rate in the acute setting in patients I B (97-100)
without pre-excitation. In hemodynamically@nstable patients) electrical
cardioversion 1s indicated
For AR-assess heart rate controRluring exertion, adjusting pharmacological I c N/A

treatment as necessary

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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o A y A A 4o ~
Kieém soat tan so tim/ Rung nhi (2)

A heat ate contol (@Sting heart rate <80 bpmystrategy is reasonable for s 96, 101
CSymptomat management of AF

[V amiodarone can be useful for rate control i cntically 11l patients without Il (102-104

L )

AV nodal ablation with permanent ventricular pacing 1s reasonable when

pharmacological management 1s inadequate and rhythm control s not [la (105-107)

achigvable

Lenient rate control strategy (resting heart rate <110 bpm) may be

IIb (101)

reasonable with asymptomatic patients and LV systolic function is preserved

@@nay be useful for ventricular rate control when other b N/A

measures are unsuccessful or contraindicated

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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@

s
2EE

Kiém soat tan so tim/ Rung nhi (3)

AVaodal ablation shouldnot be performed without prior attempts to achieve C N/A
Crate controPwith medications
Nondihydropyridine calcium channel antagonists should not be used in

C N/A
decompensated HF
With pre-excitation and AF (digoxipaondihydropyridin®calcium channel B (108)
antagonists, or@miodarongyshould not be administered
i;nnedamne should not be used to control ventricular rate with permanent B (109, 110)

AF indicates atrial fibrillation; AV, atrioventricular; COR, Class of Recommendation; HF, heart failure; IV, intravenous:
LOE, Level of Evidence; LV, left ventricular; and N/A, not applicable.

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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r /4
Phong ngwra huyét khoi thuyén
4
tac/ Rung nhi (1)
Recommendations COR LOE References
Antithrombotic therapy based on shared decision-making, discussion of c
risks of stroke and bleeding, and patient’s preferences 1 N/A
Antithrombotic therapy selection based on risk of thromboembolism I B (65-68)
“CHA,DS,-VASoscore recommended to assess stroke risk I B (69-71)

Warfarin recommended with mechanical heart valves. Target INR intensity I B (72-74)
should be based on the type and location of prosthesis -
With prior stroke, TIA, or CHA,DS,-VASc score 22,@
recommended. Options include:

¢ Warfarin I (69-71)

¢ Dabigatran, rivaroxaban, or apixaban I B (75-77)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Phong ngira huyét khoi thuyén

tic/ Rung nhi (2)

when stable

P

s
2EE

With warfarin, determine INR a@ly durin@and nonthly I - (78-80)

d

Direct thrombin or factor Xa inhibitat recommended, if unable to maintain
: I C N/A
therapeutic INR
Re-gvaluate the need for anticoagulation at periodic intervals I C N/A
Bridgin therapy with LMWH or UFH recommended with@mechanicaD
¢  warfarin is interrupted. Bridging therapy should balance risks I C N/A
of stroke and bleeding

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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) I

Vinh

Phong ngira huyét khoi thuyén
tac/ Rung nhi (3)

Without a mechanical heart valve, bridging therapy decisions should
balance stroke and bleeding risks against the duration of time patient will I C N/A
not be anticoagulated

« Evaluate renal functionprior to initiation of direct thrombin or factor Xa
inhibitors, and re-evaluate when clinically indicated and at least annually

| B (81-83)

an antithrombotic therapy is recommended as for AF I C N/A

With nonvalvular AF and CHA-,DS,-VASc score of 0, it 1s reasonable to

omit antithrombotic therapy lla B (81, 82)
With CHA,DS,-VASc score >2 andend-stage CKD (CrCl <15 mL/min)-or
on hemodialysis, it is reasonable to prescrib@nr oral Ila B (83)

anticoagulation

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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R
Vi

Vinh

Lua chon liéu lwgng thuoc khang dong/ RN
khong bénh van tim kem bénh than man

Renal Function

Warfarin (93

Dabigatrant (75

Rivaroxabant (76

Apixabany (77)

Normal/Mild Dose adjusted for INR | 150 mg BID 20 mg HS 5.0 or 2.5 mg BID}
Impairment 2.0-3.0 (CrCl1 =30 mL/min) (CrCl =50 mL/min)

Moderate Dose adjusted for INR | 150 mg BID or 75 mg | 15 mg HS 5.0 or 2.5 mg BID}
Impairment 2.0-3.0 BID§ (CrCl1 30-50 mL/min)

(CrCl =30 mL/min)

Severe Impairment

Dose adjusted for INR
2.0-3.0

75 mg BID§
(CrCl1 15-30 mL/min)

15 mg HS
(CrCI 15-30 mL/min)

No recommendation,
See section 4.2.2.2.9|

End-Stage CKD Not
on Dialysis

Dose adjusted for INR
2.0-3.0

Not recommended|
(CrCIl <15 mL/min)

Not recommended|
(CrCl <15 mL/min)

No recommendation,
See section 4.2.2.2.9

End-Stage CKD on
Dialysis

Dose adjusted for INR
2.0-3.0

Not recommended9|
(CrCl <15 mL/min)

Not recommended"|
(CrCl <15 mL/min)

No recommendation,
See section 4.2.2.2 9j#

« Severe impairment RF: Clor 15-30 ml/m

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014 18
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Chi dinh phong ngira dot quy va thuyén tic hé
thong cua Rivaroxaban/NICE Guideline 2014

* B/n RN khong van tim, c6 kem 1 trong cac
YTCN

— Suy tim

—THA

—>75 tudi

—-DPTb

— Tién sir ot quy hay con TM ndo thoang qua

TL: NICE Guideline for the management of AF patient. NICE. ORG.
UK/guidance/cg 180- June 2014 19
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» Bit ticu nhi trai hogc cit bo ti€u nhi trai khi
bénh nhan phau thut tim: gitp phong ngura
huyet khoi1 thuyen tac (Class 1Ib, MCC:C)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Chién luge kiém soat nhip/bénh nhan %
RN con hay RN keéo dai

[No Structural Heart Disease] [ Structural Heart Disease ]

A

e -
|
[ | (_J ______
@ ™) *

Dofetilides |l
i catveter | | poeicesl || Catneter
Pr%afenonew
" J

A 4 Y

Amiodarone Jl Amiodarone

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
21
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‘?
Kiém soat nhip/Rung nhi (1)
1p Y
Recommendations COR LOE References

Thromboembolism prevention
With AF or atrial flutter for =48 h, or unknown duration GaticoagulatSwith

. . . . | B (111-114)
warfarin fc 'k prior to and 4 wk after cardioversion
With AF or atrial flutter for >48 h or unknown duration requiring immediate
cardioversion, anticoagulate as soon as possible and continue for at( I C N/A

wp

With AF or atrial flutter <4% h and high stroke risk, I'V heparin or LMWH,
or factor Xa or direct thrombin inhibitor, 1s recommended before or I C N/A
immediately after cardioversion, followed by long-term anticoagulation
Following cardioversion of AF, long-term anticoagulation should be based [ C N/A

on€hromboembolic s

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Kiém soat nhip/Rung nhi (2)

R
Vi

Vinh

With AF or atrial flutter for =48 h or unknown duration and no
anticoagulation for preceding 3 wk, it is reasonable to perfor c@- rior
to cardioversion, and thenccardiovert if no LA thrombus-is identified,
provided anticoagulation 1s achieved before TEE and maintained after
cardioversion for at least 4 wk

(115)

With AF 1 248 h, or unknown duration, anticoagulation with
qumxuhun, or apixabanis reasonable for =3 wk prior to and 4

wk after cardioversion

(116-118)

With AF or atrial flutter <48 h and low thromboembolic nisk, [V heparin,
LMWH, a new oral anticoagulant, or no antithrombotic may be considered
for cardioversion

11b

(119)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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‘?
Kiém soat nhip/Rung nhi (3)
1p S
Direct-current cardioversion
@h recommended for AF or atrial flutter to restore sinus

: . _ [ B (120)
rhythm. If unsuccessful, repeat cardioversion attempts may be made
Cardioversion 1s recommended for AF or atrial flutter with RVR, that does :

. . [ C N/A

not respond to pharmacological therapies
Cardioversion is recommended forAF or atrial flutter and pre-excitation— [ C N/A
with hemodynamic instability '
It is reasonable to repeat cardioversions in persistent AF when sinus rhythm
L . e . Ila C N/A
1s maintained for a clinically meaningful time period between procedures

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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L
‘?
Kiém soat nhip/Rung nhi (4)
1p Y

PhurmutulugitulL'urdiuw.:rsiun ]

Flecainide dofetilide, propafenone, and IV 1butilide are useful for
cardioversion of AF or atrial flutter provided contraindications to the | (121-126)
selected drug are absent

@@"‘ reasonable for pharmacological cardioversion of AF lla (127, 128)
Propafenone or flecaimde("pill-in-the-pocket®) to terminate AF out of (la B (121)
hospital is reasonable once observed to be safe in a monitored setting B
Dofetilide should not be initiated out of hospital B (125, 129)

AF mdicates atnal fibnllation; COR, Class of Recommendation; IV, mtravenous; LA, left atrial; LOE, Level of Evidence;
LMWH, low-molecular-weight heparin; N/A, not applicable; RVR, rapid ventricular response; and TEE, transesophageal

echocardiogram.

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Dt bénh nhan rung nhi: cn

Liéu
lwgng va
thuoc
duy tri

nhip

xoang (1)

TL: January CT et al. 2014
AHA/ACC/HRS Guideline
for the management of
patients with atrial
Fibrillation. JACC 2014

Drug

'Usu al Doses

Cxelude/Use wit
Caution

Major Pharmacokinetic Drug
Interactions

Vaughan Williams Class 1A

Disopyramide o Immediate release: 100-200 HF Metabolized by CYP3A4:
mg once every 6 h Prolonged QT interval caution with inhibitors (e.g.,
e Extended release: 200400 Prostatism, glaucoma verapamil, diltiazem,
mg once every 12 h Avoid other QT ketoconazole, macrolide
interval-prolonging antibiotics, protease inhibitors,
drugs grapefruit juice) and inducers
(e.g., rifampin, phenobarbital,
phenytoin)
Quinidine e 324648 mgevervB h Prolonged QT interval Inhibits CYP2D6:

Diarrhea

Teoncentrations of tricyclic
antidepressants, metoprolol,
antipsychotics; lefficacy of
codeine

Inhibits P-glycoprotein:
Tdigoxin concentration

Vaughan Williams Class 1C

¢ 50-200 mg once every 12 h

Sinus or AV node
dysfunction

HF

CAD

Atrial flutter
Infranodal conduction

Metabolized by CYP2D6
{inhibitors include quinidine,
fluoxetine, tricyclics; also
genetically absent in 7%—10% of
population) and renal excretion
(dual impairment can TTplasma

disease
Brugada syndrome
Renal or liver disease

concentration)

Propafenone

e Immediate release: 130-300
mg once every & h

« Extended release: 225425
mg once every 12 h

Sinus or AV node
dysfunction

HF

CAD

Atrial flutter
Infranodal conduction
disease

Brugada syndrome
Liver disease

Asthma

Metabolized by CYP2D4
{(inhibitors include quinidine,
fluoxetine, tricyclics; also
genetically absent in 7%—10% of
population)}—poor metabolizers
have Theta blockade

Inhibits P-glycoprotein:

Tdigoxin concentration

Inhibits CYP2C9: Twarfarin
concentration (TINR 25%)
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N
Vi

Vinh

Liéu lwong va thuoc duy tri nhip xoang (2)

Vaughan Williams Class 111

I Exclude/ use with caution

_Amiodarong e Oral: 400—600 mg daily in

divided doses for 2-4 wk;

Sinus or AV node
dysfunction

Inhibits most CY Ps to cause
drug interaction: Tconcentrations

Diuretic therapy
Avoid other QT
interval prolonging
drugs

maintenance typically 100- | e Infranodal conduction of warfarin (TINR 0%—200%),
200 mg QD disease statins, many other drugs
o [V: 150 mg over 10 min; * Lung disease Inhibits P-glycoprotein:
then 1 mg/min for 6 h; then |« Prolonged QT interval Tdigoxin concentration
(0.5 mg/min for 18 h or
change to oral dosing; after
24 h, consider decreasing
dose to 0.25 mg/min
Dofenlide e 125500 mcg once every 12 [«  Prolonged QT interval Metabolized by CYFP3A:
h o Renal disease verapamil, HCTZ, cimetidine,
e Hypokalemia ketoconazole, trimethoprim,

prochlorperazine, and me gestrol
are contraindicated; discontinue
amiodarone at least 3 mo before
initiation

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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N
Vi

Vinh

Liéu lwong va thuoc duy tri nhip xoang (3)

Dronedarone .

400 mg once every 12 h

Bradvycardia

HF

Long-standing
persistent AF/flutter
Liver disease
Prolonged QT interval

Metabolized by CYP34: caution
with inhibitors (e.g., verapamil,
diltiazem, ketoconazole,
macrolide antibiotics, protease
inhibitors, grapefruit juice) and
inducers (e.g., rifampin,
phenobarbital, phenytoin)
Inhibits CYP34, CYP2Da, P-
glycoprotein: Tconcentrations of
some statins, sirolimus,
tacrolimus, beta blockers,
digoxin

40-160 mg once every 12 h

Prolonged QT interval
Renal disease
Hvpokalemia
Diuretic therapy
Avoid other QT
interval prolonging
drugs

Sinus or AV nodal
dys function

HF

Asthma

Mone (renal excretion)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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” Pham
v Nguyen
Vinh

Huy rung nhi bang catheter dé
duy tri nhip xoang

e Loai I: RN con co tricu chirng co nang khang tr1 hoac
khong dung nap it nhat mot thuoc nhom I hoic 111, khi
mdi kiém soat nhip

e [oai IlI:

— Khong huy RN & bénh nhan khong thé diéu tri bang
khang dong trong luc va sau thu thuat (MCC: C)

— Khong huy RN chi vé1 mdt muc ti€u tranh dung
khang dong (MCC: C)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
29



Dt bénh nhan rung nhi: cn 2016

L, Jo
Khuyén c4o diéu tri RN/ nhém
uyen cao dieu tri 0
bénh dac biet (1)
( [ ] {

Recommendations COR LOE References
Hypertrophic cardiomyopathy
Anticoagulation indicated in HCM withCAF independent bf the
CHA,DS»-V ASc score : B (170, 171)
Antiarrhythmic drugs can be useful to prevent recurrent AF in HCM.
Amiodarone, or disopyramide combined with beta blockers or la C N/A
nondihydropyndine calcium channel antagonist are reasonable
AF catheter ablation can be beneficial for HCM to facilitate a rhythm- lla B (172-175)
control strategy when antiarrhythmics fail or are not tolerated -
Sotalol, dofetilide, and dronedarone may be considered for a rhythm- n c (13)
control strategy in HCM

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Khuyén cao diéu tri RN/ nhém
bénh dac biet (2)

4

Pham
Nguyen
Vinh

AF complicating ACS

Urgenfeardioversiowof new onset AF in setting of ACS 15

recommended for patients with henmdynumicmgning I N/A
ischemia, or inadequate rate control

[V beta blockers are recommended to slow RVR with ACS and no [ N/A
HF, hemodynamic instability, or bronchospasm '
With ACS and AF witkTTHA,DS,-V ASc (score =Xanticoagulation I N/A
with warfarin 15 recommended unless contraindicated '
Amiodarone or digoxin may be considered to slow a RVR with ACS

and AF, and severe LV dysfunction and HF or hemodynamic 1b N/A
instability

Nondihvdropyridine calcium antagonists might be considered to slow

a RVR with ACS and AF only in the absence of significant HF or 1b N/A

hemodynamic instability

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Khuyeén cao dieu tri RN/ nhom
bénh dac biét (3)
HprT-thyruidism
:@m recommended to control ventricular rate with AF [ C N/A

complicating thyrotoxicosis, unless contraindicated

Nondihydropyridine calcium channel antagonist 1s recommended to
control the ventricular rate with AF and thyrotoxicosis when beta | C N/A
blocker cannot be used

Pulmonary diseases

 Nondihydropyridim calcium channel antagonist 1s recommended to

control the ventricular rate with COPD and AF I C N/A

Cardioversion should be attempted with pulmonary disease patients
who become hemodynamically unstable withew onset AF

I C N/A

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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:"‘ﬁg

Piéu tri rung nhi/ cwong giap

e Loall

1. Chen beta giup kiém soat tan so that (MCC: B)

2. Chéng chi dinh chen beta: sir dung rc ché calci,
khong DHP (MCC:B)

3. Khang dong (INR 2-3) phong ngua huyét khoi thuyén
tac (MCC: C)

4. ba binh giap: sir dung khang dong phong ngura huyét
kho1 tuong tu b/n khong b1 bénh tuyén giap (MCC:C)

TL: Practice Guideline of Management of Patients with Atrial Fibrillation. J Am. Coll. Cardiol; vol 61, No 8, 2013
33
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r A
Khuyeén cao dieu tri RN/ nhom
bénh dac biét (4)
WPW and pre-excitation syndromes
L CardioversipR recommended with AF, WPW, and RVR who are [ C (176)

emodynamically compromisg

IV procainamide or ibutilide to restore sinus rhythm or slow
ventricular rate recommended with pre-excited AF and RVR who are I C (176)
not hemodynamically compromised

Catheteahlation nfucue&;mwmiﬂ recommended 1n

symptomatic patients with pre-excited AF, especially if the accessory I C (176)
pathway has a short refractory period

IV amiodarone, adenosine, digoxin, or nondihydropyridine calcium
channel antagonists with WPW who have pre-excited AF 1s

potentiall w

B (177-179)

* RVR: rapid Ventricular rate

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014 34




Khuyén cao dieu tri RN/ nhom
bénh dac biét (5)

o
v Nguyen

Vinh

Heart failure

«Wnrw calcium channel antagonist is I B (96)

recommended for persistent or permanent AF in patients with @ FpEE

In thtﬂ@ nfpre-u@w beta blocker (or a
nondihydropyridine calcium channel antagonist with HEpEF) 15
recommended to slow ventricular response to AF in the acute setting,
exercising caution in patients with overt congestion, hypotension or

[ B (180-183)

HEFrEF

In the@bsence of pre-excitatiom [V digoxin or amiodarone 15 ! B (104, 181, 184,

recommended to acutely control heart rate 185)

Assess heart rate during exercise and adjust pharmacological [ C N/A

treatment in symptomatic patients during activity '
(MH effective to control resting heart rate with HFrEF I C N/ A

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014

35




Dt bénh nhan rung nhi: cn 2016
Khuyén cao diéu tri RN/ nhom bénh
dac biét (6)

«<Combmation digoxin and beta BIocEE(or a nondihydropyridine
calcium channel antagonist with HFpEF), 1s reasonable to control rest la B (94, 181)
and exercise heart rate with AF

N
Vi

Vinh

Reasonable to perforfAY node ablatio@with ventricular pacing to

control heart rate when pharmacological therapy insufficient or not la B (96, 186, 187)
tolerated

‘é{?umiudumﬁ&un be useful to control the heart rate with AF when

. - la C N/A

other measures are unsuccessful or contraindicated

CWith AF and RVR, causing or suspected of causing tachycardia-
induced cardiomyopathy, it is reasonable to achieve rate control by la B (188-190)
AV nodal blockade or rhythm control strategy
In chronic HF patients wht@ h}“l‘l]p@ from AF despite a lIa C N/A

rate-control strategy, it 15 reasonable to use sgfivihm-control strafegy>

* RVR: rapid Ventricular rate

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014 36



Dt bénh nhan rung nhi: cn 2016
@

Khuyén cao diéu tri RN/ nhém
bénh dac biét (7)

s
2EE

Familial (Genetic) AF

With AF and multigenerational AF family members, referral to a

tertiary care center fnrund festing may be b C N/A

considered

Postoperative cardiac and thoracic surgery
(Beta blockeDis recommended to treat postoperative AF unless

contraindicated

(191-194)

A nondihydropyridine calcium channel blocker 1s recommended when

a beta blocker 1s inadeguate to achieve rate control with postoperative I B (195)
AF

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Dt bénh nhan rung nhi: cn 2016

N
Vi

Vinh

Khuyén cao diéu tri RN/ nhém
bénh dic biét (8)

reoperative amiodaronereduces AF with cardiac surgery and 1s

reasonable as prophylactic therapy for high risk of postoperative AF Ha - (196-198)
It is reasonable toestore sinus rhythm pharmacologically with a B (199)
ibutilide or direct-current cardioversion with gostoperative AF
It is reasonable to administer antiarrhythmic medications to maintain
lla B (195)
sInus rh}fthm with recurrent or refractory postoperative AF
It 15 reasonable to administefantithrombotic medica ~for a B (200)
Cpostoperative AF
asonable to managed@Ew-onset postoperative B with(tate)
(_contrgl and anticoagulation with cardioversion if AF does not revert Ila C N/A
spontaneously to sinus rhythm during follow-up
] S Ly g Ay . H o L s wxri
I‘r{)ph}l]dtl]@d} be considered for patients with AF risk b B (194, 201)
following cardiac surgery
' b B (202)

TL: January CT et al. 2014 AHA/ACC/HRS Guideline for the management of patients with atrial Fibrillation. JACC 2014
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Dt bénh nhan rung nhi: cn 2016

Piéu tri rung nhi/ thai ky (1)

” Pham
v Nguyen
Vinh

 Loail

1. Digoxin, chen beta, trc ché calci khong DHP: kiém soat
tan so that bénh nhan RN kém c6 thai (MCC: C)

2. Soc dién truc tiép khi c6 roi loan huyét dong do RN
(MCC:C)

3. biéu tri phong ngira huyét khoi thuyén tac tuy theo giai
doan thai ky va theo khuyén cao khang dong (MCC: C)

TL: Practice Guideline of Management of Patients with Atrial Fibrillation. J Am. Coll. Cardiol; vol 61, No 8, 2013
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Dt bénh nhan rung nhi: cn 2016

Piéu tri rung nhi/ thai ky (2)
e Loa1llb

1.H
al

eparin khong phan doan TM hoac TDD (gitra

PTT khoang 1,5-2 ching) — MCC: B

2.H

eparin trong lugng phan ttr thap (MCC:C)

3. Khang dong uong vao tam ca nguyén thu 2 cia
thai1 ky (MCC:C)

4. Quinidine hoic procainamide: chuyén nhip/RN
kém thai ky c6 huyét dong on dinh (MCC:C)

:"‘ﬁg

TL: Practice Guideline of Management of Patients with Atrial Fibrillation. J Am. Coll. Cardiol; vol 61, No 8, 2013
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Dt bénh nhan rung nhi: cn 2016

Két luian

Rung nhi:

—“Bénh dich”

— Tan suat ting theo tuoi

Kiém soat tan so tim > kiém soat nhip
Khang dong cii, khang dong mad1
Nguyén nhan RN; bién chting ctia RN

:"‘ﬁg
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